engcon’

SPARE PARTS

S40M Components

Published: 2006-06-27

Drawing No: 405507/-

16

POS DESCRIPTION PART [QTY COMMENTS
1 |Baseplate S40M 102425 1
2 |Locking device 20291 1
3 [Hex-Head Screw 6 x 25 610111 1 110.9 Untreated DIN933
L [Flat Washer 611004 2 16,4x12 Zinc plated ISO 7089
5 |Hex. Nut M6 Nylon Lock 610921 1 [DIN 985
6 |[Locking wedge 303246 [ 1
7 |Arm 30361F [ 1
8 |Link 405075 [ 1
9 |Passkruv _g10x25/M8 611703 2
10 |Flat Washer 8,4x16x3 611013 2
11 |Hex. Nut M8 Nylon Lock 610922 | 3 |DIN 985
12 |Flat Washer 8,4x26x5 611014 1
13 [Passkruv 210x16/M8 611701 1
14 |Indikator pin 303406 | 1
15 |Hex Head Screw 6 x 16 610109 1 (8.8 Zinc plated ISO 4017
16 |Spring 25/12,5-178 640112 2
17 [Spring holder 405301 2
18 |Socket Head Screw 8 x 16 610431 2 1129 Untreated ISO 4762
19 |Compression Spring 22 640111 1
20 [Handle S40M 303423 [ 1
18




